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Date: 1.09.2017

TEST REPORT ON ACCESS FLOORING SYSTEM

Source of sample / material
Customer reference

Date of test

Tests Conducted

Sample Identification*
Product Model No.*
Product code No.*
Equipment used*

Panel size (Nominal)*

Thickness /Gross weight of Panel*
Test Method

Witness by/Date of visit

_——_—_.__.______

Access Flooring System verified at M/s United Office Systems Pvt, Ltd.
Email dated: 07.05.2017 and 1.09.2017

10.06.2017

Rolling Load Test

Steel Cementious Panels with folded edge (Bare)

“UNITILE UFP 30 1650”

“UNITILE UFP 30 1650 B 000 00 00000

a. Rolling Load Test Machine

b. Digital Dial Indicator, Sr. No.

13121370 Calibration Date: 09.03.2017, Due Date: 08.03.2018)
600 mm x 600 mm

30 mm/ 13.000 kg.

CISCA 2007, Section-3

Mr. Radhakrishna, Consultant
Bureau Veritas, India Pvt.Ltd, Bangalore on 10.6.17

TEST RESULTS
Table 1: Rolling load test by 6"x2" urethane tread wheel
Sample Reference UNITILE UFP 30 1650 Bare

Test load in Kg(Ibf) 180 (400)

T’Rf:;;rggzﬁ :;('::hj‘ 0Pass | 500 Passes | 5,000 Passes | 10,000 Passes re?f%}é%lfis
Edge 1-2 0.13 0.11 0.11 0.09 -0.04
Edge 2-3 0.10 0.09 0.09 0.05 -0.05
Edge 3-4 0.18 0.16 0.16 0.15 -0.03
Edge 4-1 0.03 0.03 0.02 0.01 -0.02
Diagonal 1-3 -0.42 -0.65 -0.73 -0.75 -0.33
Diagonal 2-4 -0.32 -0.46 -0.49 -0.55 -0.23

Center A 0.19 0.16 0.09 0.08 -0.11

Center B -0.09 -0.12 -0.18 -0.21 -0.12

Center C 0.08 0.02 -0.03 -0.06 -0.14

Center D 0.26 0.24 0.14 0.13 -0.13

Center E 0.05 0.02 -0.01 -0.09 -0.14

Center F 0.24 0.19 0.19 0.18 -0.06
contd......
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Offices/Labs at: Ahmedabad, Baroda
Bhopal, Chennai, Cochin, Coimbatore
Delhi, Goa, Hubli, Hyderabad, Indore
Jaipur, Kakinada, Kandla, Kolkata, Ludhiana
Mangalore, Nagpur, Nashik, Pune, Raipur
Surat. Trichv & Visakhaoarmnam
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Ref:BVIPL/SPL/BL/630/6/2017/163 : Date: 1.09.2017
Test Order dated: 07.06.2017

UNITILE UFP 30 1650 Bare - TEST UNDER PROGRESS

Remarks : All negative denote downward deflection.

* As furnished by the customer

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced, except in full without the written approval of the lab.
3.  Any correction invalidates this report.

for BUREAU VERITAS (INDIA) PRIVATE LIMITED
Construction Services Laboratory
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